



Classic Faux Blinds

FAUX BLINDS SPECIFICATIONS

# of Ladders	Headrail/Slat Punch
2	8" to 21"
3	21 ¹ / ₈ " to 33"
4	23 ¹ / ₈ " to 45"
5	45 ¹ / ₈ " to 57"
6	57 ¹ / ₈ " to 69"
7	69 ¹ / ₈ " to 81"
8	81 ¹ / ₈ " to 94"

Faux Wood Blinds NFPA Retardant Testing

1.1 Summary:

The purpose of this test is to evaluate the performance of slats when tested to the 2004 NFPA 701 small scale flame test.

1.2 Specifications for this test:

Average weight loss of the 10 specimens shall not be greater than 40%.
No individual specimen's mass loss percent shall deviate more than 3 standard deviations from the mean for the 10 specimens.
After flame is less than 2 seconds.

1.3 Test Results:

The average of the 10 specimens tested pass the requirements of test.

Average of 10 samples: 191.68

Initial mass: 191.7 g

End mass: 190.4 g

Percent weight loss: 1%

After flame: 0.0 sec.

Flaming residue: 0.0 sec.